
























ENGINE DETAIL

13

Outer Blade 
Driver 

Configuration
Center Blade 

Driver 
Configuration

When ordering replacement parts
*USE PAINT CODE: GT=GRAY  TK=BLACK

Item # Description Part #
1 Muffler - Kawasaki, 14.5HP FS481V 20919
2 Engine (Reference Model Shown) N/A
3 Adapter - Oil Drain, Kawasaki 18810
4 Valve - Oil Drain 16000
5 Nut - Nyloc 5/16-18 ZY NB181
6 Washer - Split Lock, 3/8 ZY, Medium NB711
7 Bolt - 3/8-16 X 1 1/4 GR5 ZY NB618
8 Spacer - Long, Engine Pulley, 1.5" 689L
9 Key Stock - 1/4 X 1 Undr Sz Plain Fin 9031

10 Pulley - Engine, 5.5" 688
11 Spacer - Short, Engine Pulley, .687 689S
12 Washer - .531IDX1 1/2ODX.062(Ht Trtd)ZY TR150W
13 Washer - Belleville 7/16 X 1 1/4 699
14 Bolt - 7/16-20 X 1 HCF GR5 ZP Nyloc NB452N
15 Guide - Belt, FC 20935
16 Bolt - Serr Flange, 5/16-18 X 3/4 Gr 5 NB596



NOTES:

______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________

14



NOTES:

______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________

15



OWNER’S 
MANUAL

MODEL NO.

FC14566CPKA
FC14566CPKA-CA

HOW TO ORDER
REPAIR PARTS:

66” FAST FINISH
TRAIL MOWER

COMMERCIAL PRO

Each mower has its own model number.  Each engine has its 
own model number.  The model number for the mower will be 
found on the right hand side of the frame at the wheel bracket. 
The model number for the engine will be found on the top of 
the blower fan housing.
All mower parts listed herein may be ordered  directly from 
Swisher or your nearest Swisher dealer.
All engine parts may be ordered from the nearest dealer of the 
engine supplied with your mower.
Color cannot be guaranteed on service parts.

WHEN ORDERING PARTS, PLEASE HAVE THE
FOLLOWING INFORMATION AVAILABLE:

*  PRODUCT – FC66 FAST FINISH TRAIL MOWER
*  SERIAL NUMBER - _______________
*  MODEL NUMBER - _______________
*  ENGINE MODEL NUMBER - _______________

TYPE - _______________
*  PART NUMBER
*  PART DESCRIPTION

TELEPHONE - 1-800-222-8183
FAX - 1-660-747-8650

SWISHER ACQUISITION INC.
1602 CORPORATE DRIVE

WARRENSBURG,  MO 64093

www.swisherinc.com

CHANGING YOUR LANDSCAPE SINCE 1945

IMPORTANT

Read and follow all 
Safety Precautions 
and Instructions 

before operating this 
equipment.


	Cover

	Warranty 
	Safety Precautions
	Safety Decals 
	Required Assembly 
	Operation 1 
	Operation 2 
	Operation 3 
	Maintenance 
	Frame Detail 
	Gas Tank Detail 
	Deck Detail 
	Idler Detail 1
	Belt Configuration 
	Motor Base Detail 
	Idler Detail 2 
	Engine Detail 
	Blade Driver Detail 
	Ordering Information 

